S0009330

Handpump,EDWP,INDIA MKII,Parts Long List


Long List of potential miscellaneous Spare Parts for EDWP - India Mark II Extra Deepwell – Handpump, presented as detailed Long List of parts –
NO STANDARD KIT included!
Indicative Price 5.00 USD

General Description:
COMPLETE Spare Parts List for the Extra Deep Well Pump - EDWP (Bureau of Indian Standards IS: 15500-2004) - INDIA MARK II Extra Deepwell (SKAT/RWSN Revision 2-2007) - IM II EDW - Mark II EDW type, Hand pump.

*** NB: THIS LIST CANNOT BE ORDERED AS ONE COMPLETE KIT **** ONLY FOR CUSTOMISATION !!!


Technical Specifications:
NB: THIS FOLLOWING LIST DOES NOT CONSTITUTE ANY KIND OF STANDARD SPARE PARTS KIT, BUT IS A LONG LIST FOR CUSTOMIZATION OR FOR SIMPLE OVERVIEW. *** THIS LIST CANNOT BE ORDERED AS ONE COMPLETE KIT ****

The following list is the COMPLETE Parts List for the Extra Deep Well Hand Pump EDWP (as specified by the Bureau of Indian Standards, IS: 15500-2004) - also known as India Mark II Extra Deepwell - Hand pump (by SKAT specifications Rev.2 2007), and sometimes as Mark II EDW.


NOTE *** Please select material numbers S0009180 or S0009318 for Standard Fast Moving Spare parts for INDIA MK II pumps - and material numbers S0009331 and S0009332 for Tool kits ***

The list is following the International Hand pump Specification SKAT/RWSN Revision 2-2007 for the India Mark II Extra Deepwell hand pump, and includes Options.

The parts list is including a tools list for Installation and Maintenance.

Note: Below is the GLOBAL parts list from which the Country Office can select type and quantity of Spare Part(s) required for the purpose (therefore, please do NOT submit order for the full list).

Parts List for the India Mark II Extra Deep Well Hand pump with Options.
(Following the International Hand pump Specification SKAT/RWSN Revision 2-2007.)

Note: “ref.” = Reference to drawing numbers of SKAT/RWSN Revision 2-2007
:

Qty: - Description: - Part (Drawing Ref.) No.:
(Dimension, material standard)

1 x Pump assembly, Ref. D9096
1 x Handle assembly, welded to ISO 9692, hot dip galvanized to ISO 1461, Ref. B2326
1 x Water tank assembly, welded to ISO 9692, hot dip galvanized to ISO 1461, Ref. B2340
1 x Rubber seating, moulded / 70-80 Shore A, dia. 32/19 x 4, mat. Nitrile Rubber, st. ISO 3302-1 (M2), ref. C2360
1 x Rubber seating, moulded / 70-80 Shore A, dia. 32/19 x 4, mat. Nitrile Rubber, st. ISO 3302-1 (M2), ref. C2360
1 x Upper valve, dia. 33 x40, least, machined, Copper-zinc alloy CuZn38Pb4, ISO 426-2, ref. C2358
2 x Cup seal, moulded / 75-85 Shore A, dia. 63.5 x 14, mat. Nitrile Rubber, st. ISO 3302-1 (M2), ref. C2359
1 x Rubber seating, moulded / 70-80 Shore A, dia. 32/19 x 4, mat. Nitrile Rubber, st. ISO 3302-1 (M2), ref. C2360.
1 x Footvalve assembly, pre-assembled, ref. A2423
1 x Check valve, cast, machined, Copper-zinc alloy CuZn38Pb4, st. ISO 3302-1 (M2), ref. C2361
1 x Check valve seat, machined, dia 77 x 14, Copper-zinc alloy CuZn38Pb4, ISO 426-2, ref. C2362
1 x Seat retainer, machined, dia. 47 x 10, Copper-zinc alloy CuZn38Pb4, ISO 426-2, ref. C2363
1 x Hexagonal coupler, dia. M12x20, mat.Class 8.8, ISO4032, ref.C1012
1 x Hexagonal coupler, dia. M12x50, mat.Class 8.8, ISO4032, ref.C1015
1 x O-Ring, dia.Q50.0x4.0, mat. Nitrile Rubber, ISO3601, ref.C1014
23x Hexagonal nut, dia. M12, mat.Class 8.8, ISO4032, ref.C1016
8 x Hexagonal bolt, dia. M12x40, mat.Class 8.8, ISO4014/4017, ref.C1017
1 x Hexagonal bolt, dia. M12x20, mat.Class 8.8, ISO4017, ref.C1030
1 x Washer (M12), dia. Q24/13x2.5, mat.free cutting steel, ISO7089, ref.C1031
1 x Chain, 25.4(1”)pitch, mat.spring steel, ISO4348, ref.C1032
1 x Hexagonal bolt, dia. M10x40, mat.Class 8.8, ISO4014/4017, ref.C1033
1 x Hexagonal lock nut, dia. M10, mat.steel/polymide, ISO7040, ref.C1034
2 x Ball Bearing, dia.Q47/20X14, mat. 6204-2Z, ISO 15
4 x Hexagonal bolt, dia. M10x100, mat.Class 8.8, ISO4014, ref.C1036
4 x Hexagonal coupler, dia. M12x20, mat.stainless steel, ISO4032, ref.C1053
4 x Hexagonal coupler, dia. M12x50, mat.stainless steel, ISO4032, ref.C1055
4 x Washer (M16), dia. Q30/17x3, mat.brass, ISO7089, ref.C1069
4 x Hexagonal bolt, dia. M16x150, mat.stainless steel, ISO4014, ref.C1114
4 x Hexagonalnut, dia. M16, mat.brass, ISO7089, ref.C1130
4 x Hexagonal bolt, dia. M10x50, mat. Class 8.8, ISO40170, ref.C1150
3 x Dowel Pin, dia. Q8x40, mat. Tool steel, ISO 2338, ref. C1151

Complete List:
Qty – Description – Dimension, material standard and Reference No ,
1 x Pump assembly, Ref. D9096
1 x Pump assembly, Ref. D9191
1 x Top part arrangement, Pre-assembled, Ref. A2339
1 x Head arrangement, Pre-assembled, Ref. A2303
1 x Head assembly, Welded to ISO 9692,
hot dip galvanized to ISO 1461, Ref . B2304
1 x Back plate, machined/bent, dim. 4x98x628,
mat.E235, st.ISO630, Ref. C2306
2 x Side plate, machined, Dim. 4 x 345 x 386,
mat.E235, st.ISO630, Ref. C2313
1 x Axle bush left, machined, Dim. 045 x 32,
mat.E355, st.ISO630, Ref. C2314
1 x Axle bush right, machined, Dim. 045 x 25,
mat.E355, st.ISO630, Ref. C2316
1 x Bottom end plate, machined, Dim. 4 x 40 x 90,
mat.E235, st.ISO630. Ref. C2317
1 x Top end plate, machined, Dim. 14 x 80 x 90,
mat.E235, st.ISO630. Ref. C2318
1 x Flange, machined, Dim. 6x 190 x 250,
mat.E235, st.ISO630, Ref. C2319
1 x Bracket assembly, welded to ISO 9692, Ref. B2307
2 x Bracket plate, machined, Dim. 4 x 35 x 131,
mat.E235, st.ISO630, Ref. C2308
1 x Bottom plate, machined, Dim. 4 x 35 x 53.5,
mat.E235, st.ISO630, Ref. C2309
1 x Top plate, machined, Dim. 4 x 46 x 53.5,
mat. E235, st.ISO630, Ref. C2309
2 x Filler rod, machined, Dim. Q12 x 50,
mat.E185, st.ISO630, Ref. C2312
1 x Front cover assembly, welded to ISO 9692, Ref. B2320
1 x Front cover plate, machined, Dim. 2 x 272 x 450,
mat. E235, st.ISO630, Ref. C2321
1 x Handle arrangement, pre-assembled, Ref. A2325
1 x Handle assembly, welded to ISO 9692,
hot dip galvanized to ISO 1461, Ref. B2326
1 x Bearing housing, machined, Dim. 070 x 50,
mat. E235, st.ISO630, Ref. C2327
1 x Chain guide, machined, Dim. 12/12 x 228,
mat. E235, st.ISO630, Ref. C2328
1 x Handle bar, machined, Dim. 38/38 x 1170,
mat. E235, st.ISO630, Ref. C2328
1 x Chain assembly, welded to ISO 9692,
machined, Ref. B2346
1 x Chain coupling, machined, electroplated to ISO 2081/82,
Dim. 050 x 30, mat. E355, st.ISO630, Ref. C2330
1 x Spacer, machined, electroplated to ISO 2081/82,
Dim. 026/2.9 x 21, mat. E235, st.ISO630, Ref. C2332
1 x Handle axle, Stainless Steel, machined,
X5CrNi 18-9 bright, Dim. 025 x 147, st.ISO 15510, Ref. C2333
1 x Axle washer, machined, Dim. 030/13 x 4, mat. E235,
st.ISO630, Ref. C2334
1 x T-handle assembly, ISO 9692, ref.B2530
1 x T-bar, dia.38/38x400, mat.E235,ISO 630, ref.C2531
1 x Plate, dia. 6x145x300, mat.E235,ISO 630, ref.C2532
1 x Tube, dia.Q38/3X225, mat.ST320,ISO630, ref.C2533
X Balance plate, dia.16x145x250, mat E185, 630, ref.C2534
1 x Third plate assembly, welded to ISO 9692,
hot dip galvanized to ISO 1461, Ref. B2335
1 x Flange, machined, Dim. 6 x 190 x 250,
mat. E235, st.ISO630, Ref. C2336
1 x Guide bush, machined, Dim 030 x 40,
mat. E355, st.ISO630, Ref. C2337
1 x Water tank assembly, welded to ISO 9692,
hot dip galvanized to ISO 1461, Ref. B2340
1 x Flange, machined, Dim. 6 x 190 x 230,
mat. E235, st.ISO630, Ref. C2341
1 x Riser pipe holder, machined,
Dim. Q85 x 60, mat. E235, st.ISO630, Ref. C2342
1 x Tank pipe, machined (6" pipe, NB150, medium),
Dim. 0165.1/4.85 x 154, mat. ST 320,
st.ISO630 (ISO 559), Ref. C2343
1 x Flange, machined, Dim. 6 x 190 x 230,
mat. E235, st.ISO630, Ref. C2344
2 x Gusset, machined, Dim. 6 x 30 x 30,
mat. E235, st.ISO630, Ref. C2269
4 x Gusset, machined, Dim. 6 x 40 x 40,
mat. E235, st.ISO630, Ref. C2345
1 x Spout assembly, welded to ISO 9692, Ref. 82367
1 x Spout pipe, Machined (1 1/2" pipe, N840, medium),
Dim. 048.4/3.25 x 280, mat. ST 320,
st. ISO 630 (ISO 559), Ref. C2368
1 x Spout end, Machined (1 1/2" pipe, N840, medium),
Dim. 048.4/3.25 x 130, mat. ST 320,
st. ISO 630 (ISO 559), Ref. C2369
1 x Stand assembly N8150, welded to ISO 9692,
hot dip galvanized to ISO 1461, Ref. 82348
1 x Stand pipe, machined (6" pipe, N8150, medium),
Dim. 10165.1/4.85 x 605, mat. ST 320,
st. ISO 630 (ISO 559), Ref. C2295
1 x Flange, machined, Dim. 6 x 190 x 230,
mat. E235, st.ISO630, Ref. C2053
3 x Leg, machined, welded to ISO 9692,
Dim. EA 40x40x6-530, mat. E235, st.ISO657-1, Ref. C2054
2 x Gusset, machined, Dim. 6 x 22 x 22,
mat. E235, st.ISO630, Ref. C2052
1 x Stand assembly, welded to ISO 9692,
hot dip galvanized to ISO 1461, Ref. 82055
1 x Stand pipe, machined (6" pipe, N8150, medium),
Dia.165.1/4.85 x 526, mat. ST 320,
st. ISO 630 (ISO 559), Ref. C2063
1 x Bottom flange, machined, Dim. 8 x 300 x 300,
mat. ST 320, st. ISO 630, Ref. C2057
4 x Gusset, machined, , Dim. 6 x 50 x 100,
mat. ST 320, st. ISO 630, Ref. C2058
1 x Gasket, moulded / 60-70 Shore A, Dim. 5 x 300 x 300,
mat. Nitrile Rubber, st. ISO 3302-1 (M3), Ref. C2059
1 x Anchor assembly, welded to ISO 9692, ref. 82083
8 x Fixing rod, machined,Dim. 08 x 300,
mat. E185, st. ISO 630 , Ref. C2084
1 x Cylinder assembly, Ref. A2350
1 x Cylinder, cast, machined, Dim. Dia.82 x 304,
mat. GG20, st. ISO 185, ref. C2351
1 x Brass liner, CuZn37 (CuZn20A12 or CuZn28Sn1)
Copper-zinc alloy, Dim. Dia.65.3/0.9 x 310 ,
st.ISO 426-1, ref. C2352
2 x Reducer cap, dia.Q90x80, mat.GG20, ISO 185, ref.C2353.
2 x Sealing ring, moulded / 70-80 Shore A,
Dim. Dia.78/67 x 4, mat. Nitrile Rubber,
st. ISO 3302-1 (M2), ref. C2354 C2365
1x Socket, for hot dip galvanized GI pipe (1 1/4"),
dia. 48 x 48, mat. ST 320, st. ISO 630 (ISO 559), ref. C2366
1 x Plunger assembly, pre-assembled, ref. A2349
1 x Plunger body, cast, machined, , dia.49 x 53.5,
mat. Copper-zinc alloy CuZn38Pb4, st. ISO 426-2, ref. C2355
1 x Follower, machined, dia 60 x 84, Copper-zinc alloy CuZn38Pb4,
ISO 426-2, ref. C2356
1 x Spacer, machined, dia 60 x 29, Copper-zinc alloy CuZn38Pb4,
ISO 426-2, ref. C2357
1 x Upper valve, dia. 33 x40, least, machined,
Copper-zinc alloy CuZn38Pb4, ISO 426-2, ref. C2358
2 x Cup seal, moulded / 75-85 Shore A, dia. 63.5 x 14,
mat. Nitrile Rubber, st. ISO 3302-1 (M2), ref. C2359
1 x Rubber seating, moulded / 70-80 Shore A, dia. 32/19 x 4,
mat. Nitrile Rubber, st. ISO 3302-1 (M2), ref. C2360
1 x Footvalve assembly, ref. A2659
1 x Cage,dia.Q60x70,mat. Copper-zinc alloy, ISO426-2
1 x Check valve, dia.Q41x49, mat. Copper-zinc alloy CuZn38Pb4,
st. ISO 3302-1 (M2), ref. C2361
1 x Check valve seat, machined, dia Q77 x 14,
mat. Copper-zinc alloy CuZn38Pb4, ISO 426-2, ref. C2362
1 x Seat retainer, Q47x10, mat.Copper-zinc alloy,
ISO 426-2, ref. C2363
1 x Rubber seating, moulded / 70-80 Shore A, dia. Q32/10x 4,
Nitrile Rubber, ISO 3302-1 (M2), ref. C2364
1 x Push rod, dia. Q6X86, mat.stainless steel, ISO 15510, ref.C2664.
1 x Pump rod arrangement, 'Mild Steel (MS), ref. A2370
1 x Top rod assembly, welded to ISO 9692, hot dip galvanized
to ISO 1461, ref. B2371
1 x Rod, machined (bright), dia 12 x 2990, mat. E235,
st ISO630, ref. C2372.
1 x Pumprod assembly, welded to ISO 9692, hot dip galvanized
to ISO 1461, ref. B2373
1 x Plunger rod assembly, Stainless Steel (SS), ref. B2384
1 x Rod, machined, dia 12 x 490 Stainless Steel X5CrNi 18-9,
bright, ISO 15510, ref. C2385

OPTIONS:
Qty – Description – Dimension, material standard and Reference No
1 x Bearing housing, machined, dim 60 x 60 x 50,
mat. E235, ISO 630, ref. C2331
1 x Stand assy. NB175/150, welded to ISO 9692,
hot dip galvanized to ISO 1461, ref. B2347
1 x Stand pipe, dia.193.7/4.85 x 345, machined (7" pipe, NB175, light) ,
mat. ST 320, st. ISO 630 (ISO 559), ref. C2378
1 x Stand pipe, dia.165.1/4.85 x 255, machined (6" pipe, NB150, medium) ,
mat. ST 320, st. ISO 630 (ISO 559), ref. C2379
1 x Reducer, machined, dia.195 x 20, mat.E235,
st.ISO 630, ref. C2295
1 x Stand assembly, welded to ISO 9692,
hot dip galvanized to ISO 1461, ref. B2221
1 x Stand pipe, machined, rolled, welded, dia.185/4 x 526,
mat. E235, ISO 630, ref. C2056
1 x Bottom flange, machined, dim. 8 x 300 x 300,
mat. E235, ISO 630, ref. C2068
1 x Plunger assembly, pre-assembled, ref. A2407
2 x Spacer, dia. Q60x22, mat.copper-zinc alloy,
ISO 426-2, ref.C2409
3 x Leather Cup seal, dia.Q62x15, mat. Leather,ref.C2409.
1 x Pumprod arrangement, mat. Stainless steel, ref.A2380
1 x Top rod assembly, ref.B2381, welded to ISO 9692
1 x rod, dia. 012 x 2990, mat. Stainless Steel,
ISO 15510, ref. C2382
1 x Pump rod assembly, ref.B2383, ISO 9692

Standard Parts:

1 x Hexagonal coupler, dia. M12x20, mat.Class 8.8,
ISO4032, ref.C1012
1 x Hexagonal coupler, dia. M12x50, mat.Class 8.8,
ISO4032, ref.C1015
23x Hexagonal nut, dia. M12, mat.Class 8.8,
ISO4032, ref.C1016
8 x Hexagonal bolt, dia. M12x40, mat.Class 8.8,
ISO4014/4017, ref.C1017
1 x Hexagonal bolt, dia. M12x20, mat.Class 8.8,
ISO4017, ref.C1030
X Washer (M12), dia. Q24/13x2.5, mat.free cutting steel,
ISO7089, ref.C1031
1 x Chain, 25.4(1”)pitch, mat.spring steel,
ISO4348, ref.C1032
1 x Hexagonal bolt, dia. M10x40, mat.Class 8.8,
ISO4014/4017, ref.C1033
1 x Hexagonal lock nut, dia. M10, mat.steel/polymide,
ISO7040, ref.C1034
2 x Ball Bearing, dia.Q47/20X14, mat. 6204-2Z, ISO 15
4 x Hexagonal bolt, dia. M10x100, mat.Class 8.8,
ISO4014, ref.C1036
X Hexagonal coupler, dia. M12x20, mat.stainless steel,
ISO4032, ref.C1053
X Hexagonal coupler, dia. M12x50, mat.stainless steel,
ISO4032, ref.C1055
4 x Washer (M16), dia. Q30/17x3, mat.brass,
ISO7089, ref.C1069
4 x Hexagonal bolt, dia. M16x150, mat.stainless steel,
ISO4014, ref.C1114
4 x Hexagonal nut, dia. M16, mat.brass ISO7089, ref.C1130
4 x Hexagonal bolt, dia. M10x50, mat. Class 8.8
ISO40170, ref.C1150
3 x Dowel Pin, dia. Q8x40, mat. Tool steel,
ISO 2338, ref. C1151

INSTALLATION AND MAINTENANCE TOOLS

Qty – Description – Dimension, material standard and Reference No

1 x Resting tool assembly, ref.B2415, ISO 9692,
2 x Flange, dia. 6 x 190 x 230, mat. E235,
ISO 630, ref. C2416
2 x Limiter, dia. 16 x 16 x 40, mat. E355, ISO 630, ref. C2417
2 x Handle, dia. 08 x 172, mat.E235, ISO 630, ref. C2413
1 x Connecting tool assembly,ISO9692, ref. B2420
1 x Rod, dia. 012 x 200, mat. E235, ISO 630, ref. C2421
1 x T-bar, dia. 012 x 200, mat. E235, ISO 630, ref. C2422
1 x Pipe clamp assembly, ISO 9692, ref. A2470
2 x Clamp, dia. 6 x 50 x 313, mat. E235, ISO 630, ref. C2471
1 x Bearing mounting assy., ISO 9692, ref. A2478
1 x Bearing holder, dia. 050 x 38, mat. E355, ISO 630, ref. C2479
1 x Pressure plate, dia. 050 x 20, mat. E355, ISO 630, ref. C2480
1 x Lifting adapter assembly, ISO 9692, ref. B2474
2 x Plate, dia. 4x20x208, mat. E235, ISO630, ref.C2475
1 x Chain Support, dia. Q48.4/4.05X60, mat. ST320,
ISO630,ref. C2476
1 x Axle Punch, dia.Q25x160,mat.E355, ISO 630, ref.C2477
1 x Pipe Vice Assembly, ref. A2515
1 x Vice Plate assembly, ISO 9692, ref. B2516
1 x Base plate, dia. 12x190x230, matE235, ISO 630,ref.C2517
1 x Vice Plate, dia.40x120x257,mat. E235, ISO630, ref.C2518
1 x Fixed Jaw, 1 ¼ ”dia.40x61.5x72, mat.tool steel,
ISO630, ref. C2519
1 x Clamping Jaw 1 ¼ ”, dia.40x68.5x82, mat.tool steel,
ISO630, ref. C2520
1 x Side Plate, dia.6x35x70, mat.tool steel,
ISO630, ref. C2523
1 x Guide, dia.24x40x65, mat.tool steel, ISO630, ref. C2524
1 x Handle Assembly, ISO 9692, ref.B2557
1 x Spindle, diaQ30x140, mat.E235, ISO630, ref.C2558
1 x Handle Bar, diaQ12x180, mat.E235, ISO630, ref.C2559
3 x Handle Knob, diaQ20x14, mat.E235, ISO630, ref.C2560
1 x Lifting Spanner, 1 ¼ ”, ISO 9692, ref. B2545
1 x Hook Plate, dia.6x115x163, mat.tool steel,
ISO630, ref. C2546
1 x Gripping Plate, dia.6x36x182, mat.tool steel,
ISO630, ref. C2547
1 x Spanner Handle, dia. 33.8/4.05x1200,
mat.ST320, NB25 (1”) heavy, ref.C2538
2 x Spanner, dia.19A/F, mat.Chrome alloy, ref.C1005
1 x Spanner, dia.24A/F, mat.Chrome alloy, ref.C1005
2 x Spanner, dia.17A/F, mat.Chrome alloy, ref.C1005
Related Products